0 item

Matrix Entertainment Owners Manual

Public Channel / Manuals

Share on Social Networks

Share Link

Use permanent link to share in social media

Share with a friend

Please login to send this presentation by email!

Embed in your website

Select page to start with

2.

35.

1. E N t E r t a i N m E N t O W N E r ’ S m a N U a L

36. m at r i x f i t N E S S S y S t E m S C O r P . 1 6 1 0 L A N d M A R k d R I V E C o T TA g E g R o V E W I 5 3 5 2 7 U S A T o L L F R E E 8 6 6 . 6 9 3 . 4 8 6 3 w w w. m a t r i x f i t n e s s . c o m FA X 6 0 8 . 8 3 9 . 8 6 8 7 r EV. 01

18. CH a P t E r 3: CON tr OLLE r a SSE mb L y 15 matrix fit NESS S y S t E m S ENTERTAINMENT 3.2 H5 x a SSE mb L y S t EPS STE P 1 STE P 2

22. CH a P t E r 3: CON tr OLLE r a SSE mb L y 19 matrix fit NESS S y S t E m S ENTERTAINMENT 3.2 r 5 x a SSE mb L y S t EPS STE P 1 STE P 2

27. 24 matrix fit NESS S y S t E m S ENTERTAINMENT 3.4 E5 x a SSE mb L y S t EPS CH a P t E r 3: CON tr OLLE r a SSE mb L y STE P 2 STE P 1

24. CH a P t E r 3: CON tr OLLE r a SSE mb L y 21 matrix fit NESS S y S t E m S ENTERTAINMENT 3.2 E5 xC a SSE mb L y S t EPS STEP 2 STEP 1

20. CH a P t E r 3: CON tr OLLE r a SSE mb L y 17 matrix fit NESS S y S t E m S ENTERTAINMENT 3.2 U5 x a SSE mb L y S t EPS STE P 1 STE P 2

23. 20 matrix fit NESS S y S t E m S ENTERTAINMENT CH a P t E r 3: CON tr OLLE r a SSE mb L y 3.2 r 5 x a SSE mb L y S t EPS FINA L ASSEMBL Y STE P 3

19. 16 matrix fit NESS S y S t E m S ENTERTAINMENT CH a P t E r 3: CON tr OLLE r a SSE mb L y 3.2 H5 x a SSE mb L y S t EPS FINA L ASSEMBL Y STE P 3

21. 18 matrix fit NESS S y S t E m S ENTERTAINMENT CH a P t E r 3: CON tr OLLE r a SSE mb L y 3.2 U5 x a SSE mb L y S t EPS FINA L ASSEMBL Y STE P 3

11. 8 matrix fit NESS S y S t E m S ENTERTAINMENT 2.2 r 5 x r ECU mb EN t C y CLE a SSE mb L y S t EPS CH a P t E r 2: fit CONNE xi ON i NS ta LLati ON STE P 3 FINAL ASSEMBL Y Z108

25. 22 matrix fit NESS S y S t E m S ENTERTAINMENT 3.2 E5 xC a SSE mb L y S t EPS CH a P t E r 3: CON tr OLLE r a SSE mb L y FINAL ASSEMB LY STEP 3

28. 25 matrix fit NESS S y S t E m S ENTERTAINMENT 3.4 E5 x a SSE mb L y S t EPS CH a P t E r 3: CON tr OLLE r a SSE mb L y FINA L ASSEMBL Y STE P 3

7. 4 matrix fit NESS S y S t E m S ENTERTAINMENT 2.2 H5 x H ybri D C y CLE a SSE mb L y S t EPS CH a P t E r 2: fit CONNE xi ON i NS ta LLati ON FINA L ASSEMB L Y STE P 3 Z108

10. 2.2 r 5 x r ECU mb EN t C y CLE a SSE mb L y S t EPS 7 matrix fit NESS S y S t E m S ENTERTAINMENT CH a P t E r 2: fit CONNE xi ON i NS ta LLati ON STE P 1 STE P 2 Z51 Z51 Z5 1

13. 10 matrix fit NESS S y S t E m S ENTERTAINMENT 2.2 E5 xC E LL i P ti C a L Cr OSS trai NE r a SSE mb L y S t EPS CH a P t E r 2: fit CONNE xi ON i NS ta LLati ON FINAL ASSEMB LY STE P 3 Z108

15. 12 matrix fit NESS S y S t E m S ENTERTAINMENT 2.4 E5 x E LL i P ti C a L Cr OSS trai NE r a SSE mb L y S t EPS CH a P t E r 2: fit CONNE xi ON i NS ta LLati ON STEP 2 STE P 1 Z04 Z04 Z02 Z51 Z51

9. 6 matrix fit NESS S y S t E m S ENTERTAINMENT 2.2 U5 x UP rig H t C y CLE a SSE mb L y S t EPS CH a P t E r 2: fit CONNE xi ON i NS ta LLati ON FINAL ASSEMB L Y STE P 3 Z108

8. 5 matrix fit NESS S y S t E m S ENTERTAINMENT 2.2 U5 x UP rig H t C y CLE a SSE mb L y S t EPS CH a P t E r 2: fit CONNE xi ON i NS ta LLati ON STE P 1 STE P 2 Z5 1 Z5 1 Z51

12. 9 matrix fit NESS S y S t E m S ENTERTAINMENT 2.2 E5 xC E LL i P ti C a L Cr OSS trai NE r a SSE mb L y S t EPS CH a P t E r 2: fit CONNE xi ON i NS ta LLati ON STE P 1 STE P 2 Z5 1 Z5 1

6. 3 matrix fit NESS S y S t E m S ENTERTAINMENT 2.2 H5 x H ybri D C y CLE a SSE mb L y S t EPS CH a P t E r 2: fit CONNE xi ON i NS ta LLati ON STE P 1 STE P 2 Z5 1 Z5 1 Z5 1 Z51

30. 3.6 t 3 x / t 3 x i a SSE mb L y S t EPS CH a P t E r 3: CON tr OLLE r a SSE mb L y 27 matrix fit NESS S y S t E m S ENTERTAINMENT Z105 Z106 Z103 Z104 Z107 FINA L ASSEMB LY STE P 1

33. Z05 Z05 Z05 Power W ire & Cabl e STE P 1 STE P 2 4.2 t V Sta ND a SSE mb L y S t EPS CH a P t E r 4: t V S ta ND 30 matrix fit NESS S y S t E m S ENTERTAINMENT

31. 3.7 t 5 x a SSE mb L y S t EPS CH a P t E r 3: CON tr OLLE r a SSE mb L y 28 matrix fit NESS S y S t E m S ENTERTAINMENT FINA L ASSEMB LY STE P 1 Z104 Z107 Z106 Z105 Z103

34. STE P 3 FINA L ASSEMBL Y Z04 Z05 Power W ire & Cabl e 4.2 t V S ta ND a SSE mb L y S t EPS CH a P t E r 4: t V S ta ND matrix fit NESS S y S t E m S ENTERTAINMENT 31

16. 2.4 E5 x E LL i P ti C a L Cr OSS trai NE r a SSE mb L y S t EPS 13 matrix fit NESS S y S t E m ENTERTAINMENT CH a P t E r 2: fit CONNE xi ON i NS ta LLati ON STE P 3 FINA L ASSEMBL Y Z04 Z04 Z04 Z02 Z02 Z 1 0 8

17. 14 matrix fit NESS S y S t E m S ENTERTAINMENT 3.1 H5 x ,U5 x , r 5 x ,E5 xC r E q U ir ED fa S tE NE r S & a SSE mb L y t OOLS CH a P t E r 3: CON tr OLLE r a SSE mb L y 01 #2 PHILLIPS SCREW DRIVER QTY PA RT # SKETCH DESCRIPTION NOTES 04 BUTT ON HEAD MACHINE SCREW(M5 x 15L) 02 BUTT ON HEAD PHILLIPS SCREW(M5 x 10L)

26. 3.3 E5 x r E q U ir ED fa S tE NE r S & a SSE mb L y t OOLS CH a P t E r 3: CON tr OLLE r a SSE mb L y matrix fit NESS S y S t E m S ENTERTAINMENT 23 01 5mm ALLEN WRENCH 01 #2 PHILLIPS SCREW DRIVER QTY PA RT # SKETCH DESCRIPTION NOTES 02 BUTT ON HEAD SOCKET(M6x12L) 02 P AN HEAD PHILLPS DRIVE SCREW M5 x 15L 02 W ASHER

3. CH a P t E r 1: t V t r OU b LESHOO ti N g P ag ES 1.1 Turning off the speakers ................................................................................... 1.2 Why does the TV turn off after a few seconds? ................................................... 1. Check the electrical connections ................................................................ 2. Turn off the “auto power off” function ........................................................ 1.3 Why does the screen go blue? .......................................................................... 1. Check the cable connections 2. Make sure the TV-A/V button hasn’t been pushed 1.4 Why aren‘t all of the channels available? ........................................................... 1.5 Cleaning Tips .................................................................................................. CH a P t E r 2: f it C ONNE xi ON bra CKE t iNS ta LLati ON 2.1 Fasteners and Tools for H5x, U5x, R5x, E5xc .................................................... 2.2 Installation on H5x, U5x, R5x, E5xc ................................................................. 2.3 Fasteners and Tools for E5x ............................................................................. 2.4 Installation on E5x .......................................................................................... CH a P t E r 3: C ON tr OLLE r a SSE mb L y 3.1 Fasteners and Tools for H5x, U5x, R5x, E5xc .................................................... 3.2 Installation on H5x, U5x, R5x, E5xc ................................................................. 3.3 Fasteners and Tools for E5x .............................................................................. 3.4 Installation on E5x .......................................................................................... 3.5 Fastners and Tools for T3x/T3xi and T5x ............................................................ 3.6 Installation on T3x/T3xi .................................................................................. 3.7 Installation on T5x .......................................................................................... CH a P t E r 4: t V S ta ND aSSE mb L y 4.1 Fasteners and Tools for TV Stand ..................................................................... 4.2 TV Stand Assembly ......................................................................................... t able of C ontents 01 01 01 01 01 01 01 02 03 11 12 14 15 23 24 26 27 28 29 30

32. 4.1 t V S ta ND a SSE mb L y r E q U ir ED fa S t ENE r S & a SSE mb L y t OOLS CH a P t E r 4: t V S ta ND matrix fit NESS S y S t E m S ENTERTAINMENT 29 01 2.5mm ALLEN WRENCH 01 #2 PHILLIPS SCREW DRIVER QTY PA RT # SKETCH DESCRIPTION NOTES 08 Z05 FL AT HEAD MACHINE SCREW 8L (mm) 04 SELF T APPING SCREW M4 x 10 This is used to hold the back cover onto the bracket . 04 BUTT ON HEAD MACHINE SCREW M5 x 10 This is used to mount the TV to the bracket.

29. 26 matrix fit NESS S y S t E m S ENTERTAINMENT 3.5 t 3 x / t 3 x i a ND t 5 x r E q U ir ED fa S tE NE r S & a SSE mb L y t OOLS CH a P t E r 3: CON tr OLLE r a SSE mb L y 01 5mm ALLEN WRENCH 01 #2 PHILLIPS SCREW DRIVER QTY PA RT # SKETCH DESCRIPTION NOTES 02 Z107 BUTT ON HEAD PHILLIPS SCREW(M5 x 10L) 02 Z104 BUT TO N HEAD SOCKET(M5 x 80L) 02 Z103 NYLON NU T 02 Z105 LOCK W ASHER 04 Z106 W ASHER

5. 2 matrix fit NESS S y S t E m S ENTERTAINMENT 2.1 H5 x , U5 x , r 5 x , E5 x C rE q U ir ED fa S t ENE r S & aSSE mb L y tOOLS CH a P t E r 2: fit CONNE xi ON i NS ta LLati ON 01 5mm ALLEN WRENCH 01 #2 PHILLIPS SCREW DRIVER QTY PA RT # SKETCH DESCRIPTION NOTES 04 Z51 LOW PROFILE BO LT M8 x 1 6 Included in the console plate head badge. 04 SELF T APPING SCREW M4 x 1 0 This is used to hold the bac k cover onto the bracket . 04 BUTT ON HEAD MACHINE SCREW M4 x 1 0 This is used to mount the TV to the bracket .

14. 11 matrix fit NESS S y S t E m S ENTERTAINMENT 2.3 E5 x E LL i P ti C a L Cr OSS trai NE r r E q U ir ED fa S tE NE r S & a SSE mb L y t OOLS CH a P t E r 2: fit CONNE xi ON i NS ta LLati ON 01 5mm ALLEN WRENCH 01 #2 PHILLIPS SCREW DRIVE R QT Y PA RT # SKETCH DESCRIPTION NOTE S 04 Z51 LOW PROFILE BO LT M8x2 0 04 Z02 PA N HEAD PHILLPS DRIVE SCREW M5 x 15 L 02 Z04 PA N HEAD MACHINE SCREW M5 x 8L 04 SELF TA PPING SCREW M4 x 10 04 BUTT ON HEAD MACHINE SCREW M4 x 10 This is used to mount the TV to the bracket. This is used to mount the back cover to the bracket.

4. CH a P t E r 1: t V tr OU b LE SHOO ti N g 1 matrix fit NESS S y S t E m S ENTERTAINMENT 1.1 t U r N i N g O ff t HE SPE a KE r S 1. Press the “ m ENU ” button on the side of the TV. 2. Use the channel “ + ” and “ - ” buttons to scroll through the options. 3. Select the “ CONSOLE L i NK ” option by pressing the “ t V- a V ” button on the side of the TV while the selection is highlighted. 4. Using the channel “ - ” button, scroll down to highlight the “ ON ” selection. Press the “ t V- a V ” button to make this selection. 5. After 5 seconds, the menu will disappear and the audio should now be audible only through headphones plugged into the remote control. 1.2 WH y DOES t HE t V t U r N O ff aft E r a f EW SECONDS? 1. Check all of the electrical connections to make sure all connections are secure and tight. 2. Check to make sure that the “ a U t O POWE r O ff ” function is not turned on . • Press the “ m ENU ” button on the side of the TV. • Use the channel “ + ” and “ - ” buttons to scroll through the options. • Select the “ a U t O POWE r O ff ” option by highlighting it and then pressing the “ t V- a V ” button located on the side of the TV. • Highlight the “ O ff ” option and press the “ t V- a V ” button to make the se lection. • After 5 seconds, the menu will disappear and the TV should now remain on. 1.3 WH y i S t HE SC r EEN b LUE ? 1. Check the coaxial cable connections to make sure all connections are secure and tight. 2. Make sure that the “ t V- a V ” button has not been pushed and that the TV is still in “ t V ” mode. 1.4 WH y ar EN ’t a LL t HE C H a NNELS a V ai L ab LE ? 1. Program the TV to receive all available channels. • Press the “ m ENU ” button on the side of the TV. • Scroll using the channel “ + ” and “ - ” buttons. • Hightlight the “ CH SE ar CH ” option and press the “ t V- a V ” button. • Add all channels available by selecting the “ a U t O ( f ULL) ” option and pressing the “ t V- a V ” button. • Add or erase select channels by highlighting the “ a DD / E ra SE ” option and pressing the “ t V- a V ” button. • Scroll through the channels using the channel “ + ” and “ - ” buttons. Add or erase channel by pressing “ t V- a V ” button. 1.5 CLE a N i N g ti PS 1. Unplug the power cord from the AC outlet before cleaning the product. 2. Use a damp cloth to clean the product . 3. DO NO t use liquid cleaners or aerosol cleaners .

Views

  • 90 Total Views
  • 53 Website Views
  • 37 Embeded Views

Actions

  • 0 Social Shares
  • 0 Likes
  • 0 Dislikes
  • 0 Comments

Share count

  • 0 Facebook
  • 0 Twitter
  • 0 LinkedIn
  • 0 Google+

Embeds 2

  • 8 www.fitness-trader.com
  • 3 fitness-trader.odoo.com
You can compare max 4 products.